® 39088039915
dumper PDU 300 A1
Parkside Lidl LB8




® 39088039915
dumper PDU 300 A1
Parkside Lidl LB8

162

Ty -

15 ’
" e faj‘/z D 35 B)
178 177 176 175

Main products Spare part list

39088039915 192114 - 0131 - DP3000 - ab 5 - 2020

Spare Description additional Item Abb. ConstructStatus
5908801027 petrol engine cpl. part 31 196¢c / Loncin G200F 1 A *

5908802026 handle sleeve (new version off 08 / 2018) part 2 @i 25 ab 08 / 2017 2 A *

5908801007 switch on/off 1530mm Kabellange 3 A

5908801001 throttle lever 4 A

5908801002 throttle cable 1190 Hille / 1330 Zug / mit Bolzen 5 A *

5908801040 clutch control lever cpl. with 2 screws from 2015 7 A




® 39088039915
dumper PDU 300 A1
Parkside Lidl LB8

Main products Spare part list
39088039915 192114 - 0131 - DP3000 - ab 5 - 2020
Spare Description additional Item Abb. ConstructStatus
5908801078 clutch control cable 1290mm mit Ose / Feder 9 A *
5908802018 clamp bow 10 A *
5908802016 down lever2 part 11 11 A *
02096447 OVAL HEAD SCREW M5x20 5.8 964 VZ M5x20 1141 A Schraube
Bowdenzugbefe
02098503 hexagon bolt M5 selbstsichernd 11-2 A Mutter
Bowdenzugbefe
5908802017 right/left steering cable 1250mm mit Ose / Ose 12 A *
5908802065 Dumper box 13 A *
05007802 Cheese Head Screw M6x60 912 VZ. 14 A *
02012504 washer A6 15 A *
02098506 Hexagon nut, self-locking M10 16 A *
02012507 washer A10,5 ST 125 vVZ 17 A *
5908802004 dumper box cable part 20 20 A *
5908802064 belt cover cpl. 2 parts 23, 24 A *
02093364 hexagon bolt M8x16 8.8 DIN933 galvanized 25 A *
02012707 spring washer 28,1/ @D14,8 x 4,6 From A8, 26 A *
verzinkt, DIN127
02098505 nut M8 rechts, verzinkt, DIN985 27 A *
02012506 washer 38,4/ B16 x 1.6, Form A, verzinkt. 28 A *
DIN125
02093365 hexagon bolt M8x20 8.8 DIN933 galvanized 29 A *
05007101 rachet nut M8-W193 10 VERBUSRIPP VZ 30 A *
02093369 hexagon bolt M8x40 31 A *
02091255 ZYLINDERSCHRAUBE M8x60 32 A *
5908802005 gear box part 33 33 A *
02091240 Cheese-head screw M6x35 DIN912 34 A * not available
anymore
05007105 rachet nut M10 35 A *

02902108 washer A8@23/8x2 36 A *




fll PARKSIDE

Main products

Spare part list

39088039915

dumper PDU 300 A1
Parkside Lidl LB8

39088039915 192114 - 0131 - DP3000 - ab 5 - 2020

Spare Description additional Item Abb. ConstructStatus
5908802067 belt pulley 37 A *
01688522 feather key Abx5x28 38 A *
02043906 FLAT HEXAGON NUT M10 439 VZ M10 43 A *
02093366 screw M8x25, 8.8, verzinkt, DIN933 45 A *
02093388 Sechskantschraube M10x45 DIN933 47 A *
02093384 Hexagon bolt M10x25 DIN 933 48 A *
5908802037 handle frame assembly 49 A *
02093346 hexagon bolt M6x16 8.8 933 VZ 51 A *
05003803 cotter pin 4 mm 53 A *
5908802073 chain pad left + chain pad right + chain guide 54 99 100 A *

posts
02093142 hexagon bolt M8x70 8.8 931 VZ 55 A *
02098505 nut M8 rechts, verzinkt, DIN985 55-1 A *
5908801042 rubber feet M8x24 56 A *
5908802006 chain 2 part 57 29 Glieder 57 A *
5908802007 chain 1 part 58 58 A *
5908802008 B-belt B36 B36 15,5x11 60 A *
5905406021 oval head screw M6x20 62 A *
5908802066 Tensioner Pulley Bracket assy. 63 -69 A *
01047112 circlip ring A 15x1,0 FEDST 471 BK 65 A *
3309510003 Sicherungsring J35/DIN472-35-1,5 66 A *
06406202 Rillenkugellager 6202-2RS @35x15x11 67 A *
5908802035 tensioner pulley passende Kugellager (60) 68 A *
06406202

02093348 Hexagon bolt M6x25 69 A *
02093164 hexagon bolt M12x70 DIN 931 70 A *
02098507 Sechskantmutter selbstsichernd M12 71 A *




fll PARKSIDE

39088039915

dumper PDU 300 A1
Parkside Lidl LB8

Main products Spare part list
39088039915 192114 - 0131 - DP3000 - ab 5 - 2020
Spare Description additional Item Abb. ConstructStatus
5908802032 limiting plate 72 A *
5908802009 bearing 205 (3 pcs.) part 76 76 A *
5908802012 wheel cpl. left RAL 7035 81 A *
5908802011 bearing 305 part 84 84 A *
5908802033 Washer J40xD13,5x4 86 A *
3908301017 spring washer A12, form A, galvanised, DIN127 87 A *
5908802034 Hexagon Screw M12x20 88 A *
02012508 washer A13 ST 125VZ 96 A *
02093152 hexagon bolt M10x70 97 A *
02799124 countersunk screw M6X20 98 A *
5908802073 chain pad left + chain pad right + chain guide 100 99 54 A *
posts
5908802028 gear shift knob 101 A *
5908801076 expansion brake cover 119 A *
02091249 screw M8x30 120 A *
5908801012 brake disk cpl.. 123 A *
5908802014 bearing 6302 part 127 6302-Z @42xD15x13 127 A *
5908802036 swing plate 130 A *
02093347 Hexagon bolt M6x20 131 A *
02902106 washer A6.4 ©18/6.4x1.5 133 A *
5908802015 bearing 6303-RS G47xD17x14 141 A *
5908801060 output gear bush paper spacer (1set=2pcs.) part @104/78x0.5 (1Satz=2Stiick) 164 A *
161
5908801088 intermediate joint bush composite bushing 170 A *
5907902025 steel ball (6 pcs.) (1 Satz = 6 Stiick) 174 A *
02091270 Zylinderschraube M10x50 179 A *
5908802021 output shaft house 3114 181 A *




fll PARKSIDE

Main products

Spare part list

39088039915

dumper PDU 300 A1
Parkside Lidl LB8

39088039915 192114 - 0131 - DP3000 - ab 5 - 2020

Spare Description additional Item Abb. ConstructStatus
02091247 cheese head screw M8x20 8.8 912 VZ 183 A *
5908802022 output shaft composite bushing part B 184 184 A *
5908802023 seal FB42x25x7 part B 185 FB42x25x7 185 A *
5908802010 wheel cpl. right RAL 7035 186 A *
02799123 countersunk screw M6x16 189 A *
02012708 spring washer A10 190 A *
02093382 hexagon bolt M10x16 DIN933 191 A *
02093404 Hexagon nut M6 195 A *
02098507 Sechskantmutter selbstsichernd M12 197 A *
02012504 washer A6 198 A *
5908802027 gear box lever 200 A *
5908802029 leaf spring for lever 201 A *
5908802030 metal gear lever guide plate Stahlblech 203 A *
5908802031 plastic gear lever guide plate Plastic 203 A *
5908802024 enclosed accessories bag for snow blade DP3000 0.Abb. A *
5908802025 tube for tire 4.00-6 0.Abb. A *
5908802069 snow plow flange bracket 0.Abb. A *
7907600001 engine hand pump 0.Abb. A *
5908802013 bag of screws for mounting part w/o 0.Abb. A *
3904601190 fuel filter M10 x 1,25 0.Abb. A *
3904601187 pistonring-set for motor ZS168FA part 43 @70,36x1,46 / 0,45 0.Abb. A *
3904602003 piston part 44+45+46 Ringe 3904601187 0.Abb. A *
01091223 Cheese-head screw M5x12 0.Abb. A fur Auspuffgitter
3904601093 sparking plug key with pin SW 20,8 0.Abb. A *
5908801009 brake cable part 44 M8 /610 lang 0.Abb. A *




® 39088039915
dumper PDU 300 A1
Parkside Lidl LB8

I Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx



